CERTIFICATE OF TESTING

Allan Marketing Group

Allan Marketing Group

! -~
TiTAN ﬁ Victoria 3083

42 Clements Ave Bundoora

LIFTING TECHNOLDGIES

0394667840
Customer : HESNZ Test Report #: 091713530
Address : 42 Clements Ave Test Type : Break Test
Bundoora Vic 3083 Peak Load : 12819.260 kaf
Customer PO #: Peak Elongation : 52,921 mm
Order #: HESNZ Sample Test Duration : 0:2:0.0 (H:M:S)
Serial Number : Test Standard : AS4344
Test Date : 09/17/13 W.L.L.: 6000.000 kgf
Test Time : 15:45:16 Comments : Testing
Description : 8-10mm Ratchet Loadbinder
Customer Notes :
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Test Operator :

FXD




